EXHIBIT 1

3.0 CAPACITY EXPANSION AGREEMENT

THIS 3.0 CAPACITY EXPANSION AGREEMENT (“Agreement”) is entered into on

, 2018, by and between the Plum Creek Water Reclamation Authority, a political
subdivision and public corporation of the State of Colorado (“PCWRA”), and the following
PCWRA Members, collectively herein designated the "Participants":

e The Town of Castle Rock, a home rule municipal corporation (“the Town”); and

e C(Castle Pines North Metropolitan District, a quasi-municipal corporation and political
subdivision of the State of Colorado (“CP North™); and

e (astle Pines Metropolitan District, a quasi-municipal corporation and political subdivision
of the State of Colorado (“CP Metro™).
[...]
Owner Project Contingency 500,000.00 500,000.00
Total Cost of Project 36,166,532.00 9,034,921.90 27,131,610.10

Existing Customer Credit for Investment
Existing Asset Net Book Value 5,392,984.70 (5,392,984.70) 5,392,984.70
3,641,937.20 32,524,594.80

3.0 Capacity Expansion Costs by Member/Special Connector

TCR CPN CPMD
Existing New Existing Existing ‘ New
Customer Customer Customer [New Customer Customer Customer
2,755,505.12  28,079,566.84 503,315.72 4,445,027.96 348,332.77 -
9% 91% 10% 90% 100% 0%
30,835,071.96 | | 4,948,343.68 | | 348,332.77
85.26% 13.68% 0.96%
SH CcC PCWRA
Existing New Existing Existing New
Customer Customer Customer [New Customer Customer Customer
17,391.79 - 4,969.08 - 12,422.71 -
100% 0% 100% 0% 100% 0%
17,391.79 | | 4,969.08 | | 12,422.71
0.05% 0.01% 0.03%

Exhibit A reflects estimates only



PCWRA WWTP 3.0 MGD EXPANSION PROJECT BUDGET SUMMARY

EXHIBIT B

PROJECT COSTS & FUNDING PROJECT COST ALLOCATION
Castle Rock CPNMD CPMD SH CC PCWRA
Description Agr /Info Total 85.26% 13.68% 0.96% 0.05% 0.01% 0.03%
Committed Project Costs
Contract Admin Assistance Project One/CR - 07/28/17 S 105,480 | $ 89,930.75 [ $ 14,431.89 | 1,01592 | $ 50.72 | S 1449 | $ 36.23
Design Engineering Burns & McDonnell/PCWRA - 09/06/17 S 1,317,414 ||$ 1,123,208.48 | $ 180,250.00 | $ 12,688.48 | $ 633.52|$ 181.01 | $ 452.51
Preconstruction Moltz Construction/PCWRA - 05/01/18 S 70,363 || S 59,990.50 | $ 9,627.14 | $ 677.69 | S 33.84|S 9.67 | S 24.17
Construction Work Package 1 Moltz Construction/PCWRA - 09/28/18 S 11,580,434 ||$S 9,873,313.70 [ $ 1,584,447.39| $ 111,535.29 | $ 5,568.81 | $ 1,591.09 | $ 3,977.72
Construction Phase Engineering Burns & McDonnell/PCWRA - Pending S 1,078,323 (S  919,362.89 | $ 147,537.31( $ 10,385.71 | $ 518.54 | S 148.16 | $ 370.39
Owner Project Costs CDPHE permitting, Doug CO permitting, etc. S 33,677 S 28,712.53 [ $ 4,607.72 | $ 324.36 | $ 16.19 | $ 463 (S 11.57
Committed Project Costs,:| $ 14,185,691 $ 12,094,519 | $ 1,940,901 | $ 136,627 | $ 6,822 | $ 1,949 | $ 4,873
Estimated Future Project Costs
Construction Work Package 2" Moltz Construction/PCWRA - TBD - anticipated 01/19 S 21,514,518 | $ 18,342,972.74 [ $ 2,943,639.42 ($  207,214.00 | $ 10,345.92 | $ 2,955.98 | $ 7,389.94
Owner Project Contingency Permits, Utilities, GMP CO's, Ind testing, owner contracts, etc. S 466,323||S  397,580.37 | S 63,802.81 [ $ 4,491.32 | $ 22425 (S 64.07 | S 160.18
Estimated Future Project Costsg:| $ 21,980,841 $ 18,740,553 | $ 3,007,442 | $ 211,705 | $ 10,570 [ $ 3,020 | $ 7,550
Total Estimated Project Costsa,g):[ $ 36,166,532 $ 30,835,072 | $ 4,948,344 | $ 348,333 | $ 17,392 $ 4,969 | S 12,423
Funding Contributions To-Date
Contract Admin Assistance Castle Rock encumbrance S (105,480)| $ (105,480)| $ -1s -1s -1s -1S -
Design Engineering PCWRA/CR - Design Escrow Agrmt - 11/28/17 S (1,317,414)( S (1,317,414)| $ -1S -1 S -1 S -1s -
Preconstruction CPNMD/PCWRA/CR - Precon Escrow Agrmt - 04/24/18 S (70,363)] $ (70,363)| $ -3 -1s -s -1 s -
Construction Work Package 1 CPMD/CPNMD/PCWRA/CR - WP#1 Cnstrct Escrow Agrmt - 08/31/18 S (13,891,957)| S  (11,834,637)| $ (1,903,143)| s (154,177)| $ -1 -1S -
Construction Phase Engineering PCWRA/CR - Cnstrct Phs Engring Escrow Agrmt - 11/06/18 S (1,078,323)(| $ (1,078,323)| $ -1s -1s -1s -1S -
Misc PCWRA Expenditures CDPHE, Doug CO Permitting, etc. S (33,677)]| $ -1S -1s -1s -1s -1$ (33,677)
Funding Contributions To-Datey:| $  (16,497,214)| $  (14,406,217)| $ (1,903,143) $ (154,177)( $ -ls -1s (33,677)
Committed Project Cost Balance To-Datea,p):| $ (2,311,523)| $ (2,311,699)| $ 37,758 | $ (17,549)| $ 6,822 | $ 1,949 | $ (28,804)
Total Estimated Project Cost Balance(y,p.p))| $  19,669,318(| $ 16,428,855  $ 3,045,200 | $ 194,156 | $ 17,392 $ 4,969 | $ (21,254)

Notes

*1
Moltz Work Package 2 Estimated Cost is based on WP2 IGMP 60% design cost estimate by Moltz - Final guaranteed maximum price contract amount is anticipated Dec 2018

*2
Project One contract is with Castle Rock



jhansen
Typewritten Text
EXHIBIT B


EXHIBIT C

S
BURNSNSDONNELL

Memorandum

Date: June 19, 2018

To: Wes Martin

From: Andrew Waddoups

Subject:  Plum Creek WWTF Capacity vs. Permit Scope Drivers

This memorandum discusses the scope of work related to the Plum Creek Wastewater Treatment
Facility 3.0 MGD Expansion project. The primary goal of the project is to increase the treatment
capacity of the plant. In order to do this, the project team is modifying entire treatment processes
rather than adding capacity to the existing treatment systems. The reasoning for this approach is
to improve overall plant efficiency and replace obsolete or non-functioning treatment processes
within the existing facility. We view the process upgrades as benefiting all members of the
Authority since the upgrades are required for the facility to remain within permit compliance. As
such, we believe that each Authority member should contribute to the cost of the improvements
relative to their share of the treatment capacity.

To understand the reasoning for selecting specific process improvements, it 1s important to
understand how the treatment goals of individual process work together. As a biological nutrient
removal (BNR) facility with strict effluent limits, the treatment processes must be considered as
a whole because failure of any single process will impact the ability of the facility to meet the
effluent requirements (permit limits).

As part of permitting for the increased capacity, the State will review the design criteria for each
individual process. The permitted capacity of the facility is limited by the individual unit
processes. For instance, the permitted capacity of the facility can not be higher than the
capability of the influent pumping system. The unit process upgrades proposed as part of this
project are required in order to obtain an increased process capacity for the treatment facility.

The following is a brief description of the processes being altered and an explanation of how the
process fits into the treatment facility and process goals.

Headworks and Grit Removal - The headworks provides screening and grit removal to remove
non-biodegradable materials from the treatment process. The headworks must be able to treat
the peak influent flow since there is no equalization ahead of the process. The existing influent
pumps are unable to meet the capacity demand of the future flows. In addition, the existing
influent channels are not optimized to split flow between multiple process trains.

The grit removal system removes fine, inorganic materials from the wastewater stream. Gritin
the wastewater is carried by the collection system, which is specifically designed to convey grit
rather than let it settle in the collection system. Once grit reaches the treatment facility, it is
removed at the headworks so that it does not become trapped in the deep process tanks of the


jhansen
Typewritten Text
EXHIBIT C

jhansen
Typewritten Text


orandum (cont’d) BURNSQMSDONNELL

el

June 19, 2018
Page 2

facility. Grit also impacts the life expectancy of pumps, aeration systems and dewatering
equipment downstream of the headworks.

Both the screening and grit removal systems are critical to the facility and this process
expansion. This project will increase the capacity of the grit removal system, but it is also
replacing the system that is currently failing. The existing system failure is easily seen by the
accumulation of grit in the secondary process tanks. As this facility is further expanded, there
will reach a point where the operators will have limited ability to take down an entire process
train for cleaning. It is critical that the grit system works well and all three process trains can
remain in operation for long periods of time.

The headworks improvements benefit all members of the Authority. This project will replace
obsolete and non-functioning processes. Building a new treatment process also allows
construction while the existing headworks remains active since it is not possible to shut down the
existing headworks while the plant remains operational. The proposed headworks improvements
will reuse the existing screens, which are functional. The rest of the existing process will be
abandoned since it is a fully depreciated treatment process.

Solids Stabilization System — The secondary treatment process supports biological growth to
provide the desired treatment. The biology is maintained at a specific age to optimize growth
rates and treatment capabilities. The solids stabilization system digests the biology that is wasted
from the secondary process to maintain the desired biology age.

The wasted biology is full of biomass, nutrients, and energy. The solids stabilization system is
used to break down the biomass and make it less reactive. The existing system is undersized for
the current loadings, and substantially undersized for the expanded flows. Since the existing
system is undersized, the treatment process does not have adequate time to break down the
biology. This means that the dewatering centrifuges must run longer and use more energy to
dewater the solids than if the system was sized for digestion. The existing system is also at the
end of its useful life.

The new treatment process proposed as part of the expansion will reduce the total volume of
solids through digestion as well as minimize nutrient return to the secondary process. By
reducing the volume of solids, the new process will extend the life of the existing centrifuges and
reduce the operating cost of the dewatering system. By reducing nutrient return streams to the
secondary treatment process, the new process will free up treatment capacity in the existing
process trains, reduce blower loadings to the existing trains, and likewise extend the life of the
existing equipment.



emorandum c¢cont’d) BURNS &NQDONNELL

June 19, 2018
Page 3

The selected solids handling system was reviewed in the capacity analysis study. The process
was selected as being the most beneficial for the Authority based on the treatment abilities,
capital cost, and long-term operating costs. This process is replacing an obsolete and non-
compliant process that is completely depreciated.

Tertiary Filter Replacement — The State requires tertiary filtration in order to reuse wastewater.
While the existing filters are adequate to meet the reuse requirements for irrigation, they are not
adequate to meet the phosphorous limits when sending reuse water to Reuter Hess. In order to
meet the 0.05 ppm phosphorous limit, a different filter technology is required.

It is also understood that in addition to tight phosphorous limits, regulators are considering very
low total nitrogen limits. The Plum Creek Facility is able to meet current total nitrogen limits,
however a tertiary denitrification process would allow for more consistent results with less
chance of excursions for future ultra-low limits. The selected sand filter is able to provide
adequate removal for low phosphorous limits and act as a denitrification filter for future low
nitrate limits. The existing cloth media filters are not capable of providing adequate
phosphorous or nitrate reduction.

The existing tertiary filters have a total capacity of approximately 9.3 MGD. The proposed sand
filters have a capacity of approximately 12.0 MGD. The higher capacity will allow more water
to be treated to reuse standards and Reuter Hess Standards. With minor modifications, the
process also allows the Authority to meet future nitrate limits and consistently meet the limits
within the Nutrient Incentives Program. This program allows the Authority to delay Regulation
31 compliance for up to an additional 10 years. This portion of the work replaces a completely
depreciated asset and allows the facility to meet permit compliance limits. For this reason, we
believe it benefits all Authority members.

UV Disinfection Replacement — The existing UV disinfection system currently meets permit
limits but is limited by capacity. The system could be modified/rebuilt to meet the capacity of
this expansion; however it is close to the typical maximum capacity of this type of UV system.
The existing system can not be modified to meet future flows beyond this expansion.

The selected alternative is to use a newer technology and system configuration to reduce
operating cost and allow future expansion of the UV disinfection system.

The new UV system will meet the peak hour capacity requirements of this expansion and
provide permit compliance for all members of the Authority.



EXHIBIT D

YA

Project Schedule

Activity 1D [Activity Name Original| Start [ Finish Total 2019 2020
Duration Float Qir4 Qtr 1 Qtr 2 Qtr3 Qtr4 Qtr 1 Qtr 2 Qtr 3
Oct [ Nov [ Dec | Jan | Feb | Mar [ May | Jun Jul | Aug | Sep [ Oct | Nov | Dec | Jan [ Feb [ Mar [ May | Jun Jul | Aug
. RA 203 hansion Co - 15-May-18 A [ 30-Jul-20 ‘- : y 30-Jul

A1000
A1370
A1440
A1450
A1460
A1480
A1490
A1500
A1020
A1030
A1560
A1570
A1410
A1420
A1430

fggifoooreroDDE

A1010
A1470
A1650
A1660
A1510
A1040
A1540
A1600
A1090
A1520
A1530
A1050
A1060
A1550

[I[I[I[I[I[I[I[I[I[I[IE[II]

B, Preconstruction

90% Construction Documents Review

NTP - Pre-Construction Activites

60% Estimating and Reconciliation

Work Package 1 Development, Bidding, Equipment F
Work Package 1 Pricing to PCWRA, TOCR

Work Package 2 Development, Sub and Supplier Bid
Complete 100% IFC Documents

Process Equipment Vendors Release Submittals
Procurement ATAD - Grit System, Pumps,
Procurement Tertiary Filter - UV and Non-Pot Pump
Procure WAS Aeration Equipment (In Tank Compone
Procure WAS Compressors, Blowers and CP

NOAA Weather Impacts 2018

NOAA Weather Impacts 2019

NOAA Weather Impacts 2020

B, Work Package 1

Work Package 1 Award

Notice to Proceed Work Package 1, Contract Amendr
L&E and GESC Approval

Fumish and Install OX Ditch 1-2 Air Piping Bid Item 8
Install GESC and SSA (Inspection Reqd) Bid Item 4
Site Demolition and STR Excavation- Bid ltem 2
Existing Facilities Potholing - CM and As-Builting

Site Mobilization

Transformer Relocation - Pending Coordination and C
Site Piping and Process Reroutes - Bid Item 1

Site Electrical Reroute - Bid Item 3

Process Building, Site Excavation - Bid ltem 5
Process Building, Excavation Shoring Install - Bid iterr
WAS Tank Demo and New Piping - Bid Item 7

B, Work Package 2 Bid Items

A1580
A1590
A1640
A1120
A1240
A1290
A1670
A1300
A1260
A1150
A1140
A1280
A1110
A1160

.'l[l[l[l[l[l[l[l[l[l[l[l[ll]l]

= A1220
& A1610
& A1400
= A1850

Work Package 2 Award

Notice to Proceed Work Package 2, Contract Amendr
Altemate - SCADA Upgrade

Project Electrical -Transformer / SWBD - GD1 & Ductb
Project Masony

Project Doors, Frames and Hardware

Project Final Grading, Asphalt and Site Concrete
Precast Installation

Project Roofing Contractor

Project Fire Sprinkler

Project Overhead Door Installer

Coatings and Finishes

Project HYAC Mechanical Contractor

Project Plumbing Contractor

Tertiary Filter/UV Building Modifications Bid ltem XX

Concrete and Masonry Demo at Tertiary Filters
Isolate Existing Tank

Filter Basin Structural Modifications - Walls, Beams, M
Place Masonry Walls

10
190
44
33

60

35
150
110

40
120

24
16
156

20
60

35
10

120
20
10
25
30
20

373

180
220
100
40
10

22
20
10
40
60
60
345

40

30
25

9 15-May-18 A

13-Aug-18 A
31-May-18 A
15-May-18 A
18-Jul-18 A
24-Aug-18 A
17-Sep-18 A
25-Sep-18*
02-Oct-18
20-Nov-18
20-Nov-18
20-Nov-18
20-Nov-18
21-Dec-18*
02-Jan-19*
02-Jan-20*
28-Aug-18 A

28-Aug-18 A
24-Sep-18*
10-Sep-18 A
24-Sep-18
11-Oct-18
22-Oct-18
22-Oct-18
22-Oct-18
05-Nov-18
05-Nov-18
12-Dec-18
19-Dec-18
04-Jan-19
21-Jan-19
02-Jan-19

02-Jan-19
02-Jan-19
09-Jan-19
20-Jun-19
02-Jul-19

21-Aug-19
14-Nov-19
21-Nov-19
02-Dec-19
04-Dec-19
03-Jan-20
03-Jan-20
17-Jan-20
17-Jan-20
09-Jan-19

09-Jan-19
09-Jan-19
06-Mar-19
17-Apr-19

23-Jan-20

24-Aug-18 A
28-Sep-18 A
24-Aug-18 A
24-Aug-18 A
27-Aug-18 A
31-Dec-18
01-Oct-18
19-Nov-18
24-Jun-19
26-Apr-19
18-Jan-19